
2021 Operations and Monitoring Report 

Okanagan Falls Wastewater Treatment Facility 

and Polishing Wetland 

Okanagan Falls B.C. 

Prepared by: 

Regional District of  

Okanagan - Similkameen 

101 Martin Street    

Penticton, B.C. V2A 5J9 

April 2022 



EXECUTIVE SUMMARY 

The Regional District of Okanagan-Similkameen is pleased to provide this report in conjunction with Larratt 

Aquatic for the Okanagan Falls Wastewater Treatment Facility (WWTF) located on Rail Road. All 2021 

monitoring data and related data analysis by associated qualified professionals have been included in this report.  

The Biological Nutrient Removal wastewater treatment facility and polishing wetland is located on Rail Road 

south of the community of Okanagan Falls. The Wastewater Treatment Facility has been in operation since 2013, 

while the polishing wetland began receiving effluent in the spring of 2021. Amendments made to Operational 

Permit OC106555 by Ministry of Environment to include the polishing wetland were received May 10, 2021. As 

per section 4.4b, no non-compliances occurred during the reporting period. 

This facility produces highly treated effluent that is discharged directly into the Okanagan River adjacent to the 

treatment plant site, and/or discharged to a constructed polishing wetland that then discharges into Okanagan 

River. In 2021, 214,398.6 m3 of treated effluent was discharged, with 62.4% (133,759.4 m3) being discharged to 

Okanagan River and 37.6% (80,639.2 m3) being discharged to the polishing wetland. Total flow into Okanagan 

River was 181,707.3 m3 with 73.6% (133,759.4 m3) discharged directly from the Wastewater Treatment Plant 

and 26.4% (47,947.9 m3) discharged directly from the polishing wetland. Overall flow to Okanagan River was 

reduced by 32,691.3 m3 or 15% by the first year’s usage of the polishing wetland. The daily average flow rate of 

the Okanagan River was 1,264,218 m3/day.  

The monthly 5-day biochemical oxygen demand (BOD) and/or monthly 5-day carbonaceous biochemical oxygen 

demand (cBOD) and monthly total suspended solids (TSS) were consistently less than the maximum allowable 

concentrations of 10 mg/L in 2021.  

Total phosphorus loadings released from the WWTF were comparable in 2021 (31 kg/year) to 2020 (32 kg/year). 

However, due to diversion of effluent through the wetland, the amount discharged to Okanagan River was only 

21 kg/year; a 32% decrease. The maximum total phosphorus of the effluent grab sample was 0.288 mg/L P on 

March 9, 2021 and the maximum total phosphorus of the wetland outlet grab sample was 0.0687 mg/L P on July 

8, 2021. The annual average concentration for total phosphorus of the weekly effluent grab samples was 0.143 

mg/L P, which is below the allowable limit of 0.20 mg/L P. For the 365 effluent composite samples analyzed in-

house for total phosphorus, the annual average was also 0.147 mg/L P with a maximum of 1.30 mg/L P on August 

23, 2021.  

The average total nitrogen was 3.38 mg/L N from the monthly effluent compliance samples, well below the 

average annual limit of 6.0 mg/L N.  There were no exceedances of Total Daily Nitrogen limit of 10 mg/L in 

either the accredited lab data (maximum was 5.67 mg/L N on February 17, 2021) or the in-house data for grab 

effluent samples.  For in-house composite effluent samples, a maximum of 10.4 g/L N was measured on March 1, 

2021. Total nitrogen concentrations were reduced in the polishing wetland to an average of 0.885 mg/L N. 

Similar to total phosphorus, total nitrogen loadings were reduced by 32% (from 725 kg/year to 495 kg/year) due 

to diversion of effluent through the polishing wetland.  

The maximum allowable concentration in the effluent for E. coli is 2.2 CFU/100 mL from April 15th to October 

15th and 50 CFU/100 mL from October 16th to April 14th annually. All results from the outside lab for E. coli in 

the effluent for 2021 met the compliance limits for the entire year. Of the 54 effluent compliance samples, E. coli 



  

was detected nine times, with a maximum of 6 MPN/100mL on March 9, 2021.  This was not the case for E. coli 

in wetland outlet discharges; 25 of the 26 samples were positive for E. coli ranging from 1410 MPN/100mL on 

August 27 to 1 MPN/100mL. These high values were attributed to plugging of the wetland sand filter that trapped 

and concentrated the E. coli from wildlife use within the wetland.  

 

Commissioning of the constructed polishing wetland adjacent to the Okanagan Falls Wastewater Treatment Plant 

continued in 2021; first full year of operation. Effluent was discharged from the wastewater treatment plant to 

the constructed wetland from May 10 until Oct 29. Polished effluent was discharged from the wetland between 

March 1 and November 30 by flowing through a sand filter to remove course organic material and fine silt prior 

to being discharged into the Okanagan River via one of the two existing outfall diffusers which was part of the 

original Okanagan Falls BNR WWTF construction. Due to evapotranspiration occurring within the wetland, a 

net reduction of 15% flow or 32,691.3 m3 was not discharged to Okanagan River. Nutrients loading to Okanagan 

River were reduced by 32% for both total phosphorus and total nitrogen. Water quality data from offsite 

domestic/irrigation wells located southeast and south of the constructed wetland were collected in 2021. 

Since operation began in 2013, samples have been collected from Okanagan River 100 m upstream as well as 100 

m and 500 m downstream of the WWTP to evaluate possible impacts of the treated effluent on Okanagan River. 

Similarly, water quality in Vaseux Lake has been monitored to evaluate possible impacts from the WWTP. Larratt 

Aquatic Consulting, on the behalf of the Regional District of Okanagan Similkameen, statistically evaluated 

WWTP, Okanagan River and Vaseux Lake water quality data for possible impacts of the treated effluent on either 

of these two water bodies. In 2021, the WWTP effluent made up only 0.04% of the total flow, 0.45% of total 

nitrogen load and 0.34% total phosphorus load in Okanagan River at Okanagan Falls. Consequently, most of the 

annual nutrient loading into Vaseux Lake came from Okanagan River and internal nutrient recycling with the 

anoxic zone of Vaseux Lake. No statistical differences were detected for either total nitrogen of total phosphorus 

between upstream and downstream Okanagan River samples from 2013-2021. As noted by Larratt Aquatics 

Consulting, there appears to be subtle increases in chloride and conductivity in Okanagan River downstream of 

the WWTP. Benthic invertebrate samples appeared to show an impact with lower species richness at the 

downstream site comparted to the upstream site during most years but the effect of climate and the 2017-2018 

freshets continued to outweigh any potential impacts from the WWTP. From 2013 to 2021, there were no 

observed impacts from the WWTP operation on Vaseux Lake chemistry and biology.  

Two types of thickened sludge are produced – Thickened Waste Activated Sludge (TWAS) and Fermented 

Primary Sludge (FPS) from the process. Currently both sludges are not dewatered onsite but instead hauled to 

Penticton’s Advanced Wastewater Treatment Plant for further processing. The TWAS sludge hauled to Penticton 

in 2021 was estimated at 34,933 kilograms (dry weight) which is down 311 kg from 2020.  The FPS sludge was 

estimated at 8,742 (dry weight) kilograms, which up by 2009 kg from the previous year.  In 2021, all sludge 

samples met the requirements for Class B biosolids as specified in Provincial Organic Material Recycling 

Regulations. The RDOS purchased a centrifuge in 2020 and construction began on a building addition to allow 

the RDOS to process biosolids in house.  The biosolids will then be transported the Compost facility at the 

Campbell Mountain landfill in Penticton for further processing.  This new addition will eliminate the need to send 

liquid sewage to the Penticton AWWTP greatly reducing costs and the RDOS carbon footprint in with regard 

to trucking. 

 



i 

TABLE OF CONTENTS 

1. INTRODUCTION AND SITE BACKGROUND 1 

2. FACILITY AND REGULATORY SETTING 3 

2.1 FACILITY DESCRIPTION 3 

2.2 TOPOGRAPHY AND DRAINAGE 3 

2.3 REGULATORY SETTING 3 

3. WASTEWATER TREATMENT MONITORING AND RESULTS 4 

3.1 INFLUENT MONITORING AND RESULTS 4 

3.2 SLUDGE MONITORING AND RESULTS 5 

3.3 FLOWS: EFFLUENT, WETLAND AND OKANAGAN RIVER 6 

3.4 EFFLUENT AND WETLAND MONITORING AND RESULTS 8 

4. GROUNDWATER AND SURFACE WATER MONITORING AND RESULTS 15 

4.1 GROUNDWATER AND SURFACE WATER MONITORING METHODS 16 

4.2 GROUNDWATER AND SURFACE WATER MONITORING RESULTS 18 

5. FACILITY OPERATIONS AND MAINTENANCE 22 

5.1 SLUDGE MANAGEMENT PLAN 24 

5.2 SEWERAGE REGULATION BYLAW 25 

5.3 CONTINGENCY PLAN 25 

5.4 OPERATION AND MAINTENANCE EXPENDITURES 25 

6. CONCLUSIONS 27 

7. RECOMMENDATIONS 27 

8. REFERENCES 27 

List of Tables 

Table 1 Summary of Influent Samples.............................................................................................................5 

Table 2 Summary of Fermented Primary Sludge (FPS) Samples...............................................................6 

Table 3 Summary of Thickened Waste Activated Sludge (TWAS) Samples .........................................6 

Table 4 Summary of Effluent and Polishing Wetland Flows ......................................................................7 

Table 5 Summary of Effluent and Okanagan River Flows (Station 08NM002) .....................................8 

Table 6 Effluent Water Quality Summary Statistics ....................................................................................9 

Table 7 2021 Effluent Compliance Samples Summary compared to OC Requirements ...................9 

Table 8 Polishing Wetland Water Quality Summary Statistics ............................................................. 12 

Table 9 Nutrient Loadings from WWTP and Polishing Wetland ......................................................... 15 

Table 10 Groundwater Wells and Surface Water Monitoring Locations ............................................ 16 

Table 11 Summary of 2021 Water Quality Exceedances in Groundwater Wells .............................. 18 

Table 12 Summary of 2021 Water Quality Exceedances in Okanagan River  ..................................... 21 

Table 13 Summary of 2021 Water Quality Exceedances in Vaseux Lake ............................................ 22 

Table 14 Operational Staff in 2021................................................................................................................. 23 

Table 15 Summary of TWAS and FPS hauled offsite ................................................................................. 24 

Table 16 Summary of 2021 OKFWWTP Budget  ...................................................................................... 26 



ii 

List of Figures (following text)

Figure 1 Site Locations and Parcel Map 

Figure 2 Okanagan River and Groundwater Wells Sampling Locations 

Figure 3 Vaseux Lake Sampling Location 

Figure 4 Monthly Effluent and Wetland Flows 2021  

Figure 5 Monthly Effluent Flows After Disinfection 2019 to 2021 

Figure 6 Monthly Effluent and Wetland Biochemical Oxygen Demand or Carbonaceous Biochemical 

Oxygen Demand Time Series Plot 

Figure 7 Weekly Effluent and Monthly Wetland Total Suspended Solids Time Series Plot 

Figure 8 Weekly Effluent and Wetland Total Phosphorus Time Series Plot 

Figure 9 Daily Effluent Composite Total Phosphorus Time Series Plot 

Figure 10 Effluent and Wetland Total Nitrogen Time Series Plot 

Figure 11 Daily Effluent Composite Total Nitrogen Time Series Plot 

Figure 12 Weekly Effluent and Wetland E.coli Time Series Plot 

List of Appendices

Appendix A Operational Certificate 106555 – Wastewater Treatment Facility and Polishing Wetland  